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No. 2023(X) 06185

CUSTOMER: Haoyang Environmental Co., Ltd
SAMPLES FOR TESTING

Name: 1.5mm double smooth HDPE geomembrane
Manufacturer: Haoyang Environmental Co., Ltd
Appearance: Black sheet

Thickness: 1.5mm
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TESTING RESULTS
No. 2023(X) 06185
No. Test Items Requirements Results Test Methods
1 | Thickness, mm =1.5 1555 ASTM D 5199
5 Thickness limit deviation, £0.15 0.10 ASTM D 5199
mm
3 | Mass Per Unit Area g/m? - 1,423 ASTM D 5261
Appearance quality
Straight ed d isibl
Cittingands raight edge and no visible Pass
sawtooth
Repair of perforation point Not allowed Pass
el hini
Mechanical (machigls No or not distinct Pass
scratches
Not more than 10 gelosises
4 :
per square meter, of which
. the diameter is no more than
Gelosises . Pass
2.0mm; no gelosises
throughout the film
thickness
Bubbles and impurity Not allowed Pass
Cracks, delamination, joints Not allowed Pass »
and broken ends & X
5 | Density, g/em® >0.940 0.9488 \ [7/7AKHIN D792
A 1]
LR N T

(CONTINUED ON THE NEXT PAGE)
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Address: No. 14, Beisanhuandonglu, Chaoyang District, Beijing, China  Post Code: 100013
Tel: +86(0)1064208747, +86(0)1064200694, +86(0)1064224642, +86(0)1059202479
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TESTING RESULTS

No. 2023(X) 06185
(CONTINUED FROM THE PREVIOUS PAGE)

No. Test Items Requirements Results Test Methods
o transversal =22 2 ASTM D 6693
6 Tensile yield strength,
N/
i longitudinal >22 297 ASTM D 6693
t 1 =40 44.5 ASTM D 6693
7 Tensile break strength, a— 8
N/mm e
longitudinal =40 44.3 ASTM D 6693
transversal =12 12.3 ASTM D 6693
8 | Elongation at yield, %
longitudinal =12 12.3 ASTM D 6693
. transversal =700 821 ASTM D 6693
Elongation at
’ break, %
’ longitudinal =700 820 ASTM D 6693
transversal =187 266 ASTM D 1004
10 Tear strength at
+ (o]
AHECN longitudinal =187
11 | Puncture resistance, N =480

(CONTINUED ON THE NEXT PAGE)
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TESTING RESULTS

No. 2023(X) 06185
(CONTINUED FROM THE PREVIOUS PAGE)

No. Test Items Requirements Results Test Methods
12 | Carbon black content, % 2.0~3.0 S ASTM D 4218
Linear dimensional transversal - 1.32 ASTM D 1204
13 |change, @100°C for

1h, % longitudinal - 0.8
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